JANUARY 1, 1993

Models T304-VS, T364-VS, T304-RS, T364-RS

§
3
Q
&
E

Equipment

PRINTED IN U.S.A,




PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

ILLUSTRATION 1 :




PARTS LISTING - ILLUSTRATION 1:
HANDLE ASSEMBLY (STANDARD)

Item # Part ¢ Description Qty.
i 3628 Handle (Standard) 1
2 79022 Grip, Hand 1" Hunt 2
3 3661 Decal, Blade Angle 1
4 3614 Knob, Control W/ 1/2-13x12"Rod 1
5 3642 Bearing, Ball 1/2"ID Thrust i
& 3616 Handle Cap i
7 10455 Washer, Ext., Tooth #10 i
8 10828 Screw, Self-Tap 10-24 x 1/2 1
9 3617 Linkage, Adjusting 1

10 3618 Sleeve, Nicropress Double 3/16 2
il 3619 Cable, Control 3/16 x 40-1/2 1
{Standard W/0 LEV-L-IT Svstem)
i2 4610 Cable Thimble 3/16 1
13 3621 - Pulley Bearing 1-3/4"Dia. i
14 100258 Washer, Fiat 3/8 4
i5 108186 Screw, Cap 3/8-24 x 1~-1/2 1
16 10004 Nut, Lock 3/8-24 1
17 3647 Lever, Clutch 1
i8 3699 Lever Lock, Clutch 1
i9 10315 Screw, Cap 1/4~20 % 1-1/2 1
20 10314 Screw, Cap 1/4-20 % 1-3/4 1
21 10015 Nut, Lock 1/4-~20 2
22 3648 Cable, Clutch 3/32 x 70 1
23 3649 Cable Housing, Clutch 57" 1
24 4611 Sleeve, Nicropress Single 3/32 1
25 4612 Cable Retainer Tube, Clutch i
26 Jeit Cable, Throttle Lever-Type 54" 1
{Gasoline Models Only)
27 10455 Washer, Ext. Tooth #10 2
28 10828 Screw, Self-Tap 10-24 x 1/2 2




ILLUSTRATION 2 :

HANDLE ASSEMBLY

w/OPTIONAL "LEV-L-IT"

SYSTEM




PARTS LISTING - ILLUSTRATION 2:
HANDLE ASSEMBLY W/ OPTIONAL "LEV-L-IT" SYSTEM

Item #| Part # Description Qty.
i 84010 Handle for LEV-L-IT System 1
2 79022 Grip, Hand 1" Hunt 2
3 3661 Decal, Blade Angle 1
4 3614 Knob, Control W/ 1/2-13x12"Rod 1
5 3642 Bearing, Ball 1/2"1D Thrust i
6 3616 Handle Cap 1
7 10455 Washer, Ext. Tooth #10 1
8 10828 Screw, Self-Tap 10-24 x 1/2 1
g 3617 Linkage, Adjusting 1

10 3618 Sleeve, Nicropress Double 3/16 2
11 C84011 Cable, Control 3/16 x 30 1
for LEV-L~IT Syvstem only
12 4610 Cable Thimble 3/16 i
13 3621 Pulley Bearing 1-3/4"Dia. 2
14 10025 Washer, Flat 3/8 4
15 16029 Screw, Cap 3/8-24 x 1-3/4 2
16 10004 Nut, Lock 3/8-24 2
17 14023 Knob, Ball 1/2-13 x.1-3/8"Rd. 1
18 CB4012 Lever, LEV-L-IT Control i
19 C84013 Pin, Pivot 3/8 x 1-1/8 i
20 Cc10618 Retaining Ring, E-Clip 3/8 2
21 C84014 Linkage, Connecting 2
22 10336 Screw, Cap 3/8-24 x 2~1/4 2
23 10025 Washer, Flat 3/8 g
24 10011 Spacer, Steel 3/8"ID x 3/8"W 4
25 10004 Nut, Lock 3/8-24 2
26 10919 Rod End, Female 3/8-24 2
27 10014 Nut 3/8-24 2
28 CR84015 Linkage, Rod 3/8-~24 x 32 1
29 10011 Spacer, Steel 3/8"ID x 3/8"W 4
30 10025 Washer, Flat 3/8 12
31 10336 Screw, Cap 3/8-24 x 2-1/4 3
32 10004 Nut, Lock 3/8-24 3
33 C84016 Bracket, Pitch 2




ILLUSTRATION 3 : FRAME DECK W/ GUARD RING
& SPIDER ASSEMBLY




PARTS LISTING -~ ILLUSTRATION 3:
FRAME DECK W/ GUARD RING & SPIDER ASSEMBLY

Item 4, Part # Descripiion Qty.
1 Frame W/ Guard Ring 1
3662 30" Models
: 3644 36" Models
2 i0004 Nut, Lock 3/8-24 2
3 10028 Screw, Cap 3/8-24 x 1-3/4 2
4 3664 Transmission 1
See Illus., 5 for Breakdown
5 100535 Screw, Cap 3/8-16 x 1 6
6 10811 Washer, Lock 3/8 6
7 3625 Fork, Adjusting {(Standard) 1
8 10816 Screw, Cap 3/8-24 x 1-1/2 i
g 10004 Nut, Lock 3/8-24 1
10 10029 Screw, Cap 3/8~24 x 1-3/4 1
11 10004 Nut, Lock 3/8-24 1
12 C84017 Fork, Adjusting (Optional) 1
for LEV-L~-IT System only
13 3621 Pulley Bearing 1-3/4" 1
14 10029 Screw, Cap 3/8-24 x 1-3/4 1
15 10004 Nut, Lock 3/8-24 1
16 3609 Bearing, Ball 1-1/2"1D Thrust 1
17 3626 Plate, Pitch Adjustment i
i8 10021 Screw, Cap 3/8-24 x 1 4
19 10004 Nut, Lock 3/8-24 12
20 3605 Rod End, Male 3/8-24 4
21 10025 Washer, Flat 3/8 8
22 Spider Assembly, 4-Blade 1
{(See Illus. 4 for Breakdown)
3620 30" Model, T304
3697 36" Model, T364




ILLUSTRATION 4 : SPIDER ASSEMBLY (4-BLADE)

#3620 T304 SPIDER ASSEMBLY, 4-BLADE
#3697 T364 SPIDER ASSEMBLY, 4-BLADE
(SEE ILLUSTRATION 3 - ITEM #22)

Item #| Part # Description Qty.
1 3637 Hub, 4-Blade 1
2 10052 Screw, Set 5/16-~18 x 3/8 2
3 3629 Spacer, Copper Thrust 1"ID 8
4 10808 Fitting, Grease 1/4-28 4
5 Arm, Blade (T304 or T364) 4
3666 Arm, Model T304 (11"Long)
3607 Arm, Model T364 (13"Long)
6 3635 shaft, Blade Arm 5-11/16" 4
{Same for T364 or T304)
7 10906 Retaining Ring, Ext., 1" 4
8 10807 Nut, Lock 5/16-18 8
9 10213 Washer, Flat 5/16 16
10 10053 Screw, Cap 5/18-18 x 3/4 8
11 40197 Adapter "A" (Complete) 4
includes the following parts:
3608 Adapter Only (1001) 1 ea.
3606 Retainer, Roll Pin 1 ea.
3610 Pin, Roll 1/4 x 2-3/4 2 ea.
12 3636 Spring, Ext. 6"L ("A" Adapter) |2 ea.
(Included W/ Adapter 4#40197)
13 10053 Screw, Cap 5/16-18 x 3/4 8
14 10807 Washer, Lock 5/16 8
*15 3638 Arm, Conventional Blade (Opt.) 4
*16 3639 Adapter Bar, Conventional Blade 4
(optional - see note)

¥ Note:
Items 15 & 16 are used on 36" Trowel (T364)
when using conventional style blades.

_7_




TRANSHISSION - COMPLETE UNIT 83664

Item &1 Part %] Description fAty.
11 3672 Gear Cass 1
2 | 10576 | Pipe Plug 1/4 NPT i
3 3669 fir VYent 1/8 wp7 1
§ | 3686 Bearing Cup (Input) 2
5 | 3887 Bearing Cons {Input) 2
6 | 3688 Spacer, Input Shaft 2
7 2689 Gear, Hora i
8 | 3685 key, Hoodruff 3/16 x 1 2
3 | 3892 Shaft, Inpuf i

10 1 3691 Spiral Ring 3/4° 1
11 ] 3693 Gasket Set {Input) i
12 | 3694 Input Shaft Cap 1
131 3695 0il seal {Imput) i
14 | 10053 | Screw, Cap 5/16-18 x 34 4
15 | 3673 Bearing Cup {Output) 2
16 1 3674 Bearing Cone {Dutput) 2
17 3675 Gear, Bronze 1
18 | 3678 ey, Woodruff 1/4 x 1-1/4 i
19 | 3877 Spiral Ring 1-1/4" i
20 | 3476 Shaft, Output i
21 1 3679 Spacer, Outpui Shaft 1
22 | 3481 Gasket Set {Output) 1
23 | 3482 Gear Case Plate i
24 | 3683 0il Seal (Dutput) {
25 10801 Basher, Lock 5/16 é
26 | 3684 Screw, Cap 5/16-18 x 7/8 §




MOTOR & BELT DRIVE

ASSEMBLY FOR ELECTRIC

VARIABLE SPEED

ILLUSTRATION &

4 ;




PARTS LISTING - ILLUSTRATION 6:
MOTOR & BELT DRIVE ASSEMBLY
FOR ELECTRIC VARIABLE SPEED

Item #| Part # Description Qty.
1 40000 Plug Connector 20A/250V 1
2 40037 Plug 20A/2350V i
3 C84018 Wire Harness 12/3 x 24" 1
4 C84019 Starter Assembly i
5 10790 Conduit Locknut 1/2 NPT 5
& 10849 Connector, Strain Relief 3

1/2NPT x .500-.625"Range
7 41130 Connector, Strain Relief 2
1/2NPT % .550-.650"Range
8 77059 Mount, Starter (Standard) i
9 - 10862 Screw, Machine 8§-32 x 7/8 2
10 10850 Washer, Flat #10 4
i1 10461 Washer, Int. Tooth #8 2
i 10462 Nut 8-32 2
13 10846 Screw, Self-Tap 1/4-20 x 1/2 2
14 10455 Washer, Ext. Tooth #10 2
is 10602 Washer, Flat 1/4 2
16 C8A4020 Mount, Starter i
{(Optional W/ LEV-L-IT System)
17 C84021 Wire 22/3 x 727 i
i8 C84022 Wire Harness 12/3 x 80" 1
19 CR4023 Wire Harness 12/3 x 38" i
20 16111 Control, Adjustible 8psed 1
Assembly with Heat Sink
21 16008 Motor, Leescon 1.5 HP-180VDC 1
22 CR84024 Mount, Motor & Speed Control 1
23 10830 Screw, Machine 10-32 x 1/2 4
24 10831 Washer, Int. Tooth #10 4
25 10850 Washer, Flat #10 g
26 10832 Nut 10-32 4
27 16054 Nut 5/16-18 4
28 10801 Washer, Lock 5/16 4
29 10213 Washer, Flat 5/16 i2
30 10011 Spacer, Steel 3/8"1ID x 3/8"W 4
31 10817 Bolt, Carr. §5/16-18 x 1~-1/2 4
32 10333 Screw, Cap 3/8-16 x 1-1/4 4
a3 10811 Washer, Lock 3/8 4
34 10011t Spacer, Steel 3/8"ID x 3/8"W 4
35 10404 Nut 3/8-16 . 6
36 CR4025 Rod, Allthread 3/8-16 x 3-1/2 3
a7 C84026 Spacer Tube 5/8 x 3/8 x 2-1/8 3
38 10025 Washer, Flat 3/8 3
39 10811 washer, Lock 3/8 3
40 3651 Cover, Belt 1
41 10550 Sheave 4.5"0D x 1Gr.B x 7/8"B 1
42 10551 Sheave 4.5"0D x 1Gr.B x 3/4"B 1
43 10023 Belt 35L-280 i
44 C84027 Weight Block (Optional) 1
45 10357 Screw, Cap 1/2-13 x 2-1/4 2
46 10312 Washer, Flat 1/2 2
47 10045 Washer, Lock 1/2 2
48 10417 Nut 1/2-13 2

_]U-




ILLUSTRATION 7 : OPTIONAL 230 VOLT LIGHT
ASSEMBLY FOR ELECTRIC VARIABLE SPEED

L




PARTS LISTING - ILLUSTRATION 7:
OPTICONAL 230 VOLT LIGHT ASSEMBLY
FOR ELECTRIC VARIABLE SPEED

Item #| Part # Description Qty.
1 C84006 Light, Flood 75W 1
2 C&4007 Lamp Holder : 1
3 C84008 Lamp Holder Box Cover 1
4 C84028 Mount Brkt. Assy., Light 1
5 10031 Screw, Cap 1/4-20 x 1 1
6 10013 Nut 1/4-20 i
7 10038 Washer, Lock 1/4 1
& 10833 Screw, Machine 10-32 x 3/4 2
9 10832 Nut 10-32 2

10 10831 Washer, Int. Tooth #10 2
11 10790 Conduit Lock Nut 1/2 NPT 2
12 40066 Connector, Strain Relief 2
1/2NPT % .350~.450"Range
13 CR4029 Wire Harness 16/3 x 66" 1
i4 | —m——— Control, Adjustible Speed
(See Illus. & - Item #20)
15 10652 Switch, Toggle DPST i
16 | meee—

Mount, Motor & Speed Control

(See Illus. 6 - Item #22)

_12_




ILLUSTRATION 8 : MOTOR & BELT DRIVE
ASSEMBLY FOR ELECTRIC REDUCED SPEED




PARTS LISTING - ILLUSTRATION 8:
MOTOR & BELT DRIVE ASSEMBLY
FOR ELECTRIC REDUCED SPEED

Item #| Part # Description Qty.
i 40000 Plug Connector 20A/250V 1
2 40037 Plug 20A/250V 1
3 CR4018 Wire Harness 12/3 x 24" 1
4 77027 Switch & Box Assembly 1
5 10790 Conduit Lock Nut 1/2 NPT 3
6 41130 ~ Connector, Strain Relief 3

1/2NPT x .550-.650"Range
7 C84030 Wire Harness 12/3 x 65" 1
8 C84020 Mount Brkt., Switch 1
for LEV-L-IT System Only

9 10828 Screw, Self-Tap 10-24 x 1/2 2

10018 Screw, Cap 1/4-20 x 3/4 2

10 10602 Washer, Flat 1/4 2
11 10038 Washer, Lock 1/4 2
12 10013 Nut 1/4-20 2
i3 10828 Screw, Self-Tap 10-32 x 1/2 2
14 10831 Washer, Int. Tooth #10 2
15 14004 Motor, Baldor 1-1/2 HP - 1 PH 1
14001 Motor, Baldor 2 HP - 1 PH 1

16 10820 Bolt, Carr. 5/16-18 x 1-1/4 3
10618 Bolt, Carr. 5/16-18 x 1-3/4 1

17 10213 Washer, Flat 5/16 8
18 10011 Spacer, Steel 3/8"1D x 3/8"W 4
i9 10801 Washer, Lock 5/16 4
20 10054 Nut 5/16-18 5
21 3624 Bracket, Belt Stop 1
22 10552 Sheave 2.5"0D x 1Gr.B x 3/4"B 1
23 10221 Belt 5L-340 (8" Trans. Sheave) 1
10272 Belt 5L-320 (7" Trans. Sheave) 1

24 10548 Sheave 8"0D x 1Gr.B x 3/4"B 1
10549 Sheave 7"0D x 1Gr.B x 3/4"B 1

25 3685 Key, Woodruff 3/16 x 1 1
26 3656 Bracket, Belt Stop 1-3/4" 1
27 10807 Nut, Lock 5/16-18 i
28 10053 Screw, Cap 5/16-18 x 3/4 1
29 3658 Spring, Idler Return 1
30 10832 Nut 10-32 2
31 10833 Screw, Machine 10-32 x 3/4 1
32 4602 Arm, Clutch 1
33 3646 Screw, Cable Anchor 3/8-24 x 1 i
34 10025 Washer, Flat 3/8 2
35 10004 Nut 3/8-24 1
36 10312 Washer, Flat 1/2 2
37 10205 Nut, Lock 1/2-20 1
38 10202 Screw, Cap 1/2-20 x 3 1
39 10312 Washer, Flat 1/2 6
40 3659 Bearing, Ball 1/2 x 1-3/8 2
41 10205 Nut, Lock 1/2-20 2
42 C84031 Cover, Belt 8" 1

-14-




ILLUSTRATION 9 : ENGINE & BELT DRIVE ASSEMBLY
GASOLINE REDUCED SPEED




PARTS LISTING - ILLUSTRATION 9:
ENGINE & BELT DRIVE ASSEMBLY

GASOLINE REDUCED SPEED

Item #| Part # Description Qty.

i 40387 Engine, Honda 5.5 HP (Shown) 1
3667 Engine, B & 8 5 HP 1

2 10054 Nut 5/16-18 4
3 10801 Washer, Lock 5/16 4
4 10213 Washer, Flat 5/16 8
5 10011 Spacer, Steel 3/8"ID x 3/8"W 4
6 10056 Bolt, Carr. 5/18-18 x 2" 4
7 3652 Bracket, Belt Stop 3" i
8 10801 Washer, Lock 5/16 i
9 10048 Screw, Cap 5/16-24 x 3/4 1
i0 10552 Sheave 2.5"0D x 1Gr.B x 3/4"B 1
11 10035 Belt 5L-330 1
12 10548 Sheave 8"0OD x 1Gr.B x 3/4"B 1
13 10832 Nut 10-32 2
14 10833 Screw 10~32 x 3/4 1
15 3658 Spring, Idler Return 1
16 3656 Bracket, Belt Stop 1-3/4" 1
17 10053 Screw, Cap 5/16-18 x 3/4 1
18 | 10054 Nut, Lock 5/16-18 1
19 84032 Arm, Clutch 1
20 3646 Screw, Cable Anchor 3/8-24 x 1 1
21 10025 Washer, Flat 3/8 2
22 10004 Nut, Lock 3/8-24 1
23 10205 Nut, Lock 1/2-20 1
24 10312 Washer, Flat 1/2 2
25 10202 Screw, Cap 1/2-20 x 3 i
26 10312 "Washer, Flat 1/2 6
27 3659 Bearing, Ball 1/2 x 1-3/8 2
28 10205 Nut, Lock 1/2-20 2
29 C84031 Cover, Belt 8" i

_]6_




WIRING DIAGRAM FOR VARIABLE SPEED TROWEL

( 12/3 B0 CORD

STARTER 230 VOLT LIGHT (OPTIONAL)

e

20A/230V PLUG

SPEED CONTROL

0 82 3]
DP 87
- o 83 ToaaLEl o
§ r SWITCH "1
; i
rGRN/GRY—
~ (K1 —
&m e LINE gt ; ;
é z é) [e] Rel Rel Kel
e EHEE
W e -
3 T i lr
g w H
g 2 4l »»«J
L] . ¥
G:L'—“ } % §§ 4 RN7;GND
GRN ] mﬁ 4 < GRM
\
&\ 12/3 80 CORD ‘j
J 2
81k 1673 80 CORD (OPTIONAL) J
2
bl
8
R
MOTO P
COLOR CODES
BLK = BLACK
BRN = BROWN
GRN = GREEN
GRY = GREY
PPL = PURPLE
RED = RED
WHT = WHITE

~1 7._




" VARIABLE SPEED CONTROL
VOLTAGE SELECT SWITCH AND TRIM POT SETTINGS

Input AC Voltage ~J U

e HE¥ ]
Select Switch =

Motor OC Voltage —| 5

Select Switch T "

* For 115YAC Input 2 LEESB!\J
set to GO
WAX MIN
* For 230VAC Input M acceL DECEL  SPEED  SPEED  TORAUE [{Np
SR C G000 SF
e
B:30 @30 2:30 8:00 1:30 9:9@

!
Set To Following 'Clock’ Positions

(For Heavy Loads, Increase ‘Torque’ Setting Clockwise: 4:00 Max)

STARTER ASSEMBLY
CLRRENT TRIP POTENTIOMETER SETTING

QQQO

«TEST O/ Green

 I—

START

L A
Tripping Current -
Set To '8.0

REVISED 8/97

‘ON" Button

e OFF" Button




PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

	Cover
	Illus. 1: Handle Assembly (standard)
	Parts Listing - Illus.1

	Illus. 2: Handle Assembly w/optional "Lev-L-It" System
	Parts Listing - Illus. 2

	Illus. 3: Frame Deck w/Guard Ring & Spider Assembly
	Parts Listing - Illus. 3

	Illus. 4: Spider Assembly (4-blade)
	Parts Listing - Illus. 4

	Illus. 5: Transmission Assembly
	Parts Listing - Illus. 5

	Illus. 6: Motor & Belt Drive
	Parts Listing - Illus.6

	Illus. 7: Optional 230 Volt Light
	Parts Listing - Illus. 7

	Illus. 8: Motor & Belt Drive Assembly
	Parts Listing - Illus. 8

	Illus. 9: Engine &  Belt Drive Assembly
	Parts Listing - Illus. 9

	Wiring Diagram for Variable Speed Trowel
	Variable Speed Control
	Starter Assembly
	How to Order Repair Parts
	Limited Equipment Warranty



